e
PUBLIC

WASTEWATER

www.owrb.ok.gov/qguides

SYSTEM PLANNING GUIDE

Oklahoma Comprehensive Water Plan WHT ER Fu R 2 ﬂ B u m

EFFICIENCY - CONSERVATION - RECYCLING + REUSE the water agency




Oklahoma Comprehensive Water Plan

Public Wastewater
System Planning Guide

Also available in fillable spreadsheet format.
www.owrb.ok.gov/guides

(Oklahoma Comprefiensiveliaten Blan

Oklahoma Water Resources Board

August 2015


https://www.owrb.ok.gov/guides




Contents

SECTION L TIETOMUCTION ..ot s e e ees e e et ee s ee s e st eeeee s eeseeee s e s e esees e s eeesse s eean 4

Section 2: RULES AN REGUIATIONS..........uuuieerieiiiiiieceii ettt 7
Government agencies responsible for enforcing wastewater system regulations; current and proposed regulations
[...]
administered by the EPA and state. Two separate SRF
programs are administered in Oklahoma: the Clean Water
SRF is intended to control water pollution and is administered
by OWRB; the Drinking Water SRF was created to provide
safe drinking water and is administered jointly by the OWRB
and ODEQ

Dissolved Air Flotation: a separation process in which
air bubbles emerging from a supersaturated solution become
attached to suspended solids in the liquid undergoing
treatment and float them up to the surface

Discharge Monitoring Report: the form used (including
any subsequent additions, revisions, or modifications) to
report self-monitoring results by NPDES permittees. DMRs
must be used by approved states as well as by EPA

Dissolved oxygen: a measure of the amount of oxygen
dissolved in water

Dry weather flow: (1) the flow of wastewater in a
combined sewer during dry weather consisting mainly of
wastewater, with no stormwater included; (2) the flow of
water in a stream during dry weather, usually contributed
entirely by groundwater

Environmental Assessment: an environmental analysis
prepared pursuant to the National Environmental Policy Act
to determine whether a Federal action should significantly
affect the environment and thus require a more detailed
environmental impact statement

Environmental Impact Statement: a document required
of federal agencies by the National Environmental Policy

Act for major projects or legislative proposals significantly
affecting the environment. A tool for decision making, it
describes the positive and negative effects of the undertaking
and cites alternative actions

Funding Agency Coordinating Team: is comprised of
the following state and federal water and wastewater project
funding agencies: Oklahoma Department of Environmental

127 Public Wastewater Utility Planning Guide

Oklahoma Comprehensive Water Plan



Glossary

Quality, Oklahoma Department of Commerce, Oklahoma
Water Resources Board, Indian Health Service, U.S.
Department of Agriculture-Rural Development, Oklahoma
Association of Regional Councils, Community Resource
Group, EPA, and the Cherokee Nation;

FACT provides a single uniform method for requesting
funding and regulatory approvals. It offers guides, checklists,
and forms that are accepted by all FACT-participating
agencies

Gallons per capita per day: the rate of water,
wastewater, or other flow measured in U.S. gallons (liters) per
capita of served population per day

Groundwater infiltration: The seepage of groundwater
into a sewer system, including service connections. Seepage
frequently occurs through defective or cracked pipes, pipe
joints and connections, interceptor access risers and covers, or
manhole walls

Hazardous air pollutant: Defined under the Clean Air Act
as pollutants that cause or may cause cancer or other serious
health effects, such as reproductive effects or birth defects, or
adverse environmental and ecological effects. Currently, the
Clean Air Act regulates 188 chemicals and chemical categories
as HAPs

Hydraulic Retention Time: the length of time water,
sludge, or solids are retained or held in a clarifier or
sedimentation tank

Inflow and infiltration: water that enters the sewer
system through indirect and direct means. Infiltration is
extraneous water that enters the sewer system through
leaking joints, cracks and breaks, or porous walls. Inflow is
stormwater that enters the sewer system from storm drain
connections (catch basins), roof leaders, foundation and
basement drains, or through manhole covers

Low Pressure: a type of UV lamp which is efficient in
converting electrical energy to germicidal UV light, but total
output is weaker than other UV lamps using higher pressure
in the lamp

Low Pressure High Output: a type of UV lamp which
produces high intensity UV light at a lower pressure in the
lamp

Maximum day: the maximum flow during one 24-hour
period during the year; used primarily to size pump stations
and some units of wastewater treatment plant processes that
rely on short-term hydraulic detention times

Minimum day: the average lowest flow in a 24-hour period;
used to size turndown capacity of pumps and flow meters

Million gallons: a unit of measurement used in wastewater
treatment plant design and collection system capacities or
performances. One million gallons of water is approximately
equivalent to these units of measurement:

® 13,690 cubic feet ® 4170 tons
e 3.07 acre-feet ® 3785 cubic meters
® 8,340,000 pounds

Million gallons per day: a measure of flow equal to 1.547
cu ft/sec, 681 gpm, or 3 785 m3/d

Milligrams per liter: a measure of concentration equal to
and replacing ppm in the case of dilute concentrations

Mixed liquor suspended solids: the amount (mg/L) of
suspended solids in the mixed liquor of an aeration tank; the
concentration of suspended solids in activated-sludge mixed
liquor, expressed in milligrams per liter (mg/L). Commonly
used in connection with activated-sludge aeration units

Maximum Month Flow: the average daily flow during the
maximum calendar month. This flow factor is typically used
to design unit WWTP processes and used as a critical flow in
determining effluent limits for toxic substances on the basis of
chronic toxicity for a surface water discharge

Medium Pressure: an acronym describing a type of UV
lamp with higher intensity UV light output than LPHO and
requiring less lamps

Municipal Separate Storm Sewer System: a
conveyance or system of conveyances (including roads with
drainage systems, municipal streets, catch basins, curbs,
gutters, ditches, man-made channels, or storm drains): 1.)
Owned and operated by a state, city, town, borough, county,
parish, district, association, or other public body (created by
or pursuant to state law) having jurisdiction over disposal
of sewage, industrial wastes, stormwater, or other wastes,
including special districts under state law such as a sewer
district, flood control district or drainage district, or similar
entity, or an Indian tribe or an authorized Indian tribal
organization, or a designated and approved management
agency under section 208 of the Clean Water Act (CWA)
that discharges to waters of the United States; 2.) Designed
or used for collecting or conveying stormwater; 3.) Which is
not a combined sewer; and 4.) Which is not part of a publicly
owned treatment works (POTW)

National Environmental Policy Act: NEPA [42 U.S.C.
4321 et seq.] was signed into law on January 1,1970. The Act
establishes national environmental policy and goals for the
protection, maintenance, and enhancement of the environment
and provides a process for implementing these goals within
the federal agencies. The Act also establishes the Council on
Environmental Quality (CEQ)

National Pollutant Discharge Elimination System:
the regulatory agency document issued by either a federal

or state agency that is designed to control all discharges of
potential pollutants from point sources and stormwater runoff
into US waterways. NPDES permits regulate discharges into
US waterways from all point sources of pollution, including
industries, municipal wastewater treatment plants, sanitary
landfills, large animal feedlots, and return irrigation flows

Operation and Maintenance: actions taken after
construction to ensure that facilities constructed to treat
waste water will be properly operated and maintained to
achieve normative efficiency levels and prescribed effluent
limitations in an optimum manner

128 Public Wastewater Utility Planning Guide

Oklahoma Comprehensive Water Plan



Glossary

Oklahoma Comprehensive Water Plan: the objective
of the Oklahoma Comprehensive Water Plan is to ensure

a dependable water supply for all Oklahomans through
integrated and coordinated water resources planning by
providing the information necessary for water providers,
policy-makers, and end users to make informed decisions
concerning the use and management of Oklahoma’s water
resources

Oklahoma Pollutant Discharge Elimination System:
The Department of Environmental Quality regulates facilities
that discharge any pollutant into waters of the state. Permits
must be acquired before the discharge of any pollutants into
state waters. Parameters of the permit for stormwater are
outlined by the Environmental Quality Board. The rules may
require permits on a case-by-case basis, exempt categories of
discharges, or provide a schedule for obtaining a permit. The
Department of Environmental Quality has the authority to
determine whether a facility, activity or entity regulated by the
Department is required to obtain a stormwater permit

Oklahoma Water Quality Standards: rules
promulgated by the OWRB in Oklahoma Administrative Code
Title 785, Chapter 45, which establish classifications of uses

of waters of the state, criteria to maintain and protect such
classifications, and other standards or policies pertaining to
the quality of such waters

Population Equivalent: a flow of 100 gallons (378 liters)
per day is the hydraulic or flow equivalent to the contribution
or flow from one person. Population equivalent = 100 GPCD or
gallons per capita per day (378 LPCD or liters per capita per

day)

Peak Hour Flow: the peak sustained flow rate occurring
during a one-hour period. This flow factor is typically used
to design collection and interceptor sewers, pump stations,
piping, flow meters, and certain physical WWTP processes
such as grit chambers and sedimentation tanks, whose
performance can be affected by sudden high hydraulic inputs

Period of record: the time period (weeks, months or years)
from which data has been gathered and used for historical
wastewater effluent characterization/projections

Publicly Owned Treatment Works: a treatment works
that is owned by a state, municipality, city, town, special
sewer district, or other publicly owned and financed entity as
opposed to a privately (industrial) owned treatment facility.
This definition includes any devices and systems used in the
storage, treatment, recycling, and reclamation of municipal
sewage (wastewater) or industrial wastes of a liquid nature. It
also includes sewers, pipes, and other conveyances only if they
carry wastewater to a POTW treatment plant. The term also
means the municipality (public entity) that has jurisdiction
over the indirect discharges to and the discharges from such a
treatment works

Potential-to-emit: the maximum capacity of a stationary
source to emit a pollutant under its physical and operational
design. Any physical or operational limitation on the capacity
of the source to emit a pollutant, including air pollution
control equipment and restrictions on hours of operation

or on the type or amount of material combusted, stored,

or processed, shall be treated as part of its design if the
limitation or the effect it would have on emissions is federally
enforceable. Secondary emissions do not count in determining
the potential to emit of a stationary source

Return activated sludge: settled activated sludge that is
collected in the secondary clarifier or the membrane basin and
returned to the aeration basin to mix with incoming raw or
primary settled wastewater

Rural Economic Action Plan: a point-based program
designed to assist smaller communities that lack sufficient
fiscal capacity. Cities, towns, and municipalities with a
population less than 1,750 are given priority. Rural water and/
or sewer districts with less than 525 non-pasture customers
are also given priority

Request for Proposal: a solicitation made often through
a bidding process, by an agency or company interested in
procurement of a commodity, service or valuable asset,

to potential suppliers to submit business proposals. It is
submitted early in the procurement cycle, either at the
preliminary study, or procurement stage

Sequence batch reactor: a type of activated sludge
system that is specifically designed and automated to mix/
aerate untreated wastewater and allow solids flocculation/
separation to occur as a batch treatment process

Standard cubic feet per minute: the volumetric
flow rate of a gas corrected to “standardized” conditions of
temperature and pressure

Sanitary sewer overflow: wastewater that flows out of
a sanitary sewer (or lift station) as a result of flows exceeding
the hydraulic capacity of the sewer or stoppages in the sewer.
SSOs exceeding hydraulic capacity usually occur during
periods of heavy precipitation or high levels of runoff from
snow melt or other runoff sources

Storm Water Pollution Prevention Plan: a plan to
describe a process whereby a facility thoroughly evaluates
potential pollutant sources at a site and selects and
implements appropriate measures designed to prevent or
control the discharge of pollutants in storm water runoff

Total Dynamic Head: when a pump is lifting or pumping
water, the vertical distance (in feet or meters) from the
elevation of the energy grade line on the suction side of the
pump to the elevation of the energy grade line on the discharge
side of the pump. The total dynamic head is the static head
plus pipe friction losses

Total Kjeldahl nitrogen: a measure of both the total
ammonia and the organic forms of nitrogen

Total Maximum Daily Load: the sum of individual
wasteload allocations for point sources, safety reserves, and
loads from nonpoint source and natural backgrounds

Trans Membrane Pressure: the difference in pressure
between two sides of a membrane. It is a valuable
measurement because it describes how much force is needed

129 Public Wastewater Utility Planning Guide

Oklahoma Comprehensive Water Plan



Glossary

to push water (or any liquid to be filtered -- referred to as the
“feed”) through a membrane. A low transmembrane pressure
indicates a clean, well-functioning membrane. On the other
hand, a high transmembrane pressure indicates a dirty or
“fouled” membrane with reduced filtering abilities

Total phosphorus: a measure of both inorganic and organic
forms of phosphorus. Phosphorus can be present as dissolved
or particulate matter

Total Suspended Solids: a measure (mg/L) of the
particulate matter that is suspended within the water column

Ultraviolet Treatment: pertaining to a band of
electromagnetic radiation just beyond the visible light
spectrum. Ultraviolet radiation is used to disinfect water and
wastewater. When ultraviolet radiation is absorbed by the
cells of microorganisms, it damages the genetic material in
such a way that the organisms are no longer able to grow or
reproduce, thus ultimately killing them

Waste activated sludge: the excess quantity (mg/L) of
microorganisms that must be removed from the process to
keep the biological system in balance

Wasteload allocation: the proportion of a receiving
water’s total maximum daily load that is allocated to one of its
existing or future point sources of pollution

Water Quality Act of 198 7:a major amendment to the
Federal Water Pollution Control Act, commonly referred to as
the Clean Water Act, which was passed in 1972

Wet weather flow: any storm made surge of water - rain
or snowmelt. During extreme weather events, this water may
overwhelm the wastewater collection system, resulting in
overflows

Wastewater Treatment Plant: an arrangement of
pipes, equipment, devices, tanks, and structures for treating
wastewater and industrial wastes; a water pollution control
plant

130 Public Wastewater Utility Planning Guide Oklahoma Comprehensive Water Plan



	WWPG COVER 2015
	WWPG 081915

